SPORTON LAB.

FCC RF Test Report

Report No. : FG422904C

LTE Band 12 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spectrum o=
RefLevel 0.00 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4,30 d@ Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc: | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz £90.000 MHz 100.000 kHz 660.14993 MHz -66.60 dém -55.60 db 30.000 MHz 690,000 MHz 100.000 kHz 620.23988 MHz -68.50 dem -55.50 dB
725,000 MHz 1.000 GHz 100.000 kHz 901.51099 MHz -67.67 dém -54.67 dB 725.000 MHz 1.000 GHz 100.000 kHz 942.17033 MHz -67.72 dBm -54.72 dB
1.000 GHz 3.000 GHz 1.000 MHz 2,98325 GHz -57.84 dém -44.84 dB 1.000 GHz 3.000 GHz 1,000 MHz 2,96876 GHz -55.00 dBm -45.00 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98775 GHz -52.27 dém -39.27 db 3.000 GHz 7.000 GHz 1,000 MHz 6.89275 GHz -52.29 dém -39.25 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90327 GHz -59.91 dém -46.91 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.90577 GHz -59.83 dBm -46.83 dB
( I J L ]l J ¢ .-
Date: 26, APR.2024 01:40:42 Date: 26 APR 2024 01:49:03
Highest Channel / QPSK
Spectrum | luf
Ref Level 0.00 dém Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
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Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 640.02999 MHz -68.42 dBm -55.42 dB
725.000 MHz 1.000 GHz 100.000 kHz 944,36813 MHz -67.62 dBm -54.62 db
1,000 GHz 3.000 GHz 1,000 MHz 2,98425 GHz -57.24 dBm -44.24 db
3.000 GHz 7.000 GHz 1.000 MHz 6.88676 GHz -52.18 dBm -39.18 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89078 GHz -59.88 dBm -46.69 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG422904C

LTE Band 12/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spectrum o=
RefLevel 0.00 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4,30 d@ Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES Limit ihsuk PABS
10 4dRE_BPURIOUS LINE ABS PARS 10 ddpe—$PURIOUS | INE ABS PABS
- - 1
SPURIOUS_LIME_ABS, SPURIOUS_LINE_ABS
-20 dB -20 dBm
-30 dBm -30 dBm
-40 dem -40 dBm
50 dB 50 dBm |
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- - m
-80 dBm -80 dBm
90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc: | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz £90.000 MHz 100.000 kHz 628.81558 MHz -66.61 dém -55.61 db 30.000 MHz 690,000 MHz 100.000 kHz 687.85607 MHz -68.19 dem -55.15 dB
725,000 MHz 1.000 GHz 100.000 kHz 960.02747 MHz -67.71 dém -54.71 dB 725.000 MHz 1.000 GHz 100.000 kHz 952.88462 MHz2 -67.53 dBm -54.53 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99775 GHz -57.83 dém -44.83 dB 1.000 GHz 3.000 GHz 1,000 MHz 1,40665 GHz -43.38 dBm -30.36 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.75078 GHz -52.18 dém -39.18 db 3.000 GHz 7.000 GHz 1,000 MHz 6.88226 GHz -52.21 dém -39.21 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90227 GHz -59.91 dém -46.91 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.99275 GHz -59.89 dBm -46.89 dB
( I J L ]l J ¢ .-
Date: 26, APR.2024 01:59:33 Date: 26 APR 2024 02:07-58
Highest Channel / QPSK
Spectrum | luf
Ref Level 0.00 dém Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
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-20 dBm
-30 dBm
-40 dBm
-50 dBm
Mﬁ—-ﬂ
60 dBm J__.,_ i
e
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-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 652.89355 MHz -68.63 dBm -55.63 dB
725.000 MHz 1.000 GHz 100.000 kHz 966.62088 MHz -67.79 dBm -54.79 db
1,000 GHz 3.000 GHz 1,000 MHz 2,97976 GHz -57.86 dBm -44.86 db
3.000 GHz 7.000 GHz 1.000 MHz 6.96175 GHz -52.12 dBm -39.12 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.87728 GHz -59.94 dBm -46.94 dB
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s=amranas. FCC RF Test Report Report No. : FG422904C

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit

BW 10MHz Note 2.

Temperature (°C) V?J,L?ge Deverian mesult
(Ppm)
50 Normal Voltage 0.0021
40 Normal Voltage 0.0044
30 Normal Voltage 0.0061
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0023
0 Normal Voltage 0.0042

-10 Normal Voltage 0.0006 PASS
-20 Normal Voltage 0.0034
-30 Normal Voltage 0.0029
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0008
20 Battery End Point 0.0014

Note:
1. Normal Voltage =3.91 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.5 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG422904C

LTE Band 13

Peak-to-Average Ratio

Mode
Mod.

LTE Band 13/ 10MHz

QPSK

16QAM

64QAM

256QAM Limit: 13dB
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Middle CH

Full RB
4.96

Full RB

Full RB

Full RB Result

5.57 5.97

6.49 PASS

LTE Band 13/ 10MHz

Middle Channel / Full RB/ QPSK

Middle Channel / Full RB/ 64QAM

Spectrum 'y Spectrum 'y
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Mean | Peak |  crest | 0% | 10 | oa% | op01% | Mean | Peak | crest | 0% | 10 | 0a% | oo1% |
Trace 1 | 21.00 dem | 26.72 dem 5.63 dB 2.35 A8 4.14 0B 4.5 08 £.45 d8 Trace 1 [ 20.26 d8m | 27.35 dam 7.09 dB 3.13 8 5.04 GB 5.97 6B 5.40 0B
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Mean | poak |  crest | 10% | 1% | pa% | po1ee | Mean Poak crest | 10% | 1% | 0% | 0.01% |
Trace 1 | 2116 dém | 27.43 dém 5.27 d8 3.04 0B 4.75 dB 5.57 08 .94 d8 Trace 1 [ 17.89 d8m | 25.53 dam 7.70 dB 3.04 0B 5.25 0B .49 0B 7.36 0B
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SPORTON LAB.

FCC RF Test Report

Report No. : FG422904C

26dB Bandwidth

Mode

LTE Band 13 : 26dB BW(MHz)

BW
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4.97

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.65

9.91

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spe A
Ref Level 24.80 dbm  Offset 4.80 0B & RBW 100 kHz Ref Level 24 80 0bm  Offset 4.60 0B & RBW 100 kHz
lo At 30de SWT 195 @ VBW 300 kHz  Mode Auto FFT e At 30dE SWT  19pc @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
20 Mil1] 14.97 dBm 200 Wil 1487 dbm
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1068 N A NN i 26.00 dB| 10 dB: s Wt Vit ek VA e AP T) | AR 26.00 dB|
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CF 782.0 MHz 1001 pts Span 10.0 MHz GF 782.0 MHz 1001 pts Span 10.0 MHZz
Marker marker
Type | Ref | Tre | X-value | v-value |__Function__| Function Result Type | Ref | Tre | X-value | v-value |__Function__| Function Result |
ML 1 781.221 MHz 14.57 dbm nd& dawn 4,905 MHz ML 1 782.48 MHz 14.67 dbm nd& dawn 4.965 MHz
T1 1 779.582 MHz -11.109 dem nds 26.00 d8 T1 1 779.512 MHz -10.96 dem nds 26.00 dB
T2 1 734,433 MHz -11.17 dém Q factor 158.3 T2 1 784.478 MHz -11.02 dém Q factor 157.6
L JL J L L JL J -

Date: 26 APR 2024 03.36:27

Date: 28 APR 2024 03.36.48

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Offset 4.60 0B & RBW 300 kHz Ref Level 24 80 0bm  OFfset 4.60 0B & RBW 300 kHz
SWT 126 @ VBW 1MHz  Mode Auto FFT e At 30 B SWT  126pc @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 30k Max
20 Mil1] 15.89 dém 200 L mi[1] 16.28 dBm
L - 780.2220 MHz, 1 - ~ 782.5590 MHz
10d8 s A it < el 26.00 dB 10 dB [ - ™ BT 26.00 dB
b { By 9.650000000 MHz - | By \ 9.910000000 MHz
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Marker marker
Type | Ref | Tre | X-value | v-value |__Function__| Function Result Type | Ref | Tre | X-value v-value |__Function__| Function Result |
ML 1 780,222 MHz 15.63 dbm nd& dawn 9,65 MHz ML 1 782.553 MHz 16.26 dbm nd& dawn 9.91 MHz
T1 1 777.165 MHz -10.31 dem nds 26.00 d8 T1 1 777.065 MHz -0.22 dm nds 26.00 dB
T2 1 788,915 MHz -10.50 dém Q factor 80.8 T2 1 786.975 MHz -5.23 dbm Q factor 79.0
L )i L ( )i -
Date! 26,APR 2024 03:34:37 Date: 26 APR2024 03.34.16
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SPORTON LAB.

FCC RF Test Report

Report No. : FG422904C

Occupied Bandwidth

Mode

LTE Band 13 : 99%0BW(MHz)

BW
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LTE Band 13

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Date: 26 APR 2024 03.36:06

Date: 25 APR 2024 03.37.08
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Ref Level 24.80 dbm  Offset 4.80 0B & RBW 100 kHz Ref Level 24 80 0bm  Offset 4.60 0B & RBW 100 kHz
lo At 30de SWT 195 @ VBW 300 kHz  Mode Auto FFT e At 30dE SWT  19pc @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
20 Mil1] 15.41 dBm 200 ML 1435 dbm
Y 780.80100 MHz 783.26900 MHz|
T1 A A T e . LEW PR PP Y 290 WO S N
048 2 e DB 4465534466 MHz 10d8 TLAA S A L o 1.475524476 MHz
/ /
O de r 0 des 7
/ i
BUE! , -10d ;
i /
nd 7 ) = A T o
~J L, . N PN - Ly
- IR, )
0 8y
40 o 40 di
50 50
-60 d -60 d
70 -70
CF 782.0 MHz 1001 pts Span 10.0 MHz GF 782.0 MHz 1001 pts Span 10.0 MHZz
Marker marker
Type | Ref | Tre | X-value | v-value |__Function Function Result Type | Ref | Tre | X-value | v-value |__Function Function Result
ML 1 780,801 MHz 15.41 dem ML 1 783.269 MHz 14.45 dbm
T1 1 779.77223 MHz 9.95 dBm occ Bw 4.465534466 MHz T1 1 779.77223 MHz 9.07 dBm occ Bw 4.475524476 MHz
T2 1 78423776 MHz 9.57 dBm T2 1 784.24775 MHz 6.28 dBm
L JL J L JL J

LTE

Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 26 APR 2024 03.33:35

Date: 26 APR 2024 0333 58

Ref 24.80 dBm__ Offset 4.60 0B & RBW 300 kHz Ref Level 24 80 0bm  OFfset 4.60 0B & RBW 300 kHz
lo At 30de SWT 126ps @ VBW 1MHz  Mode Auto FFT e At 30 B SWT  126pc @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
20 w Mil1] 200 M Mil1] 17.09 dBm
1 , PN PN PN 780.4020 MHz
048 L i Mo A 1= % 1 o 10d8 7 e S R B 9.050049051 MHZ|
/ /
o de + 0 d 7
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! 1 / e Ay
204 4 - — = S
o - —1 T — W RV, i o
T ey y
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40 o 40 di
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-60 d -60 d
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CF 782.0 MHz 1001 pts Span 20.0 MHz GF 782.0 MHz 1001 pts Span 20.0 MHZz
Marker marker
Type | Ref | Tre | Y-value |__Function Function Result Type | Ref | Tre | X-value Y-value |__Function Function Result
ML 1 16.00 dbm ML 1 780.402 MHz 17.05 dém
T1 1 77 9.31 dBm occ Bw 0.110BB9111 MHz T1 1 777.4645 MHz 10.52 dBm occ Bw 9.050249051 MHz
T2 1 78,5155 MHz 10.15 dBm T2 1 786.5155 MHz 10.12 dBm
L JL L JL -

Page Number

1 A0 of A167

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AS4



SPORTON LAB.

FCC RF Test Report

Report No. : FG

422904C

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum | Spe m
Ref Level 24.80 dBm  Offset 4.80 dBb Mode Auto Sweep Ref Level 24.80 dém  Offset 4.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
20 dhimit Gheck PABS 20 dbiuilgheck PARS
Line _§PURIOUS_| INE_ABS H pafs Line _BPURIOUS_| INE_ABS_| PARS n
10 dBm ” 10 dei H
0 dam [, 0 dem H
-10 dBm T ) -10 dBm — 7
-20 dBm ]1 \‘L-.._J\ -20 dBm IL,/ / Ii
SPU 5_LINE_ABS_ / Wl A SPURIGUS_LINE_ABS_ I I ]\
-40 dem -40 dBm h
. L]l I A
50 dBm [ s \‘T‘ -50 dBm. W
50 dam A A H 60 dBm j‘ "r||
-70 dBm -70 dBm — — ‘\“
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
P E Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Rangelow | RangeUp | RBW | Frequency | power Abs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 773.07592 MHz -55.43 dBm -20.43 dB 763,000 MHz 775,000 MHz 6.250 kHz 774.82617 MHz -68.16 dBm -33.16 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.22792 MHz -41.88 dBm -28.88 dB 775.000 MHz 775,900 MHz 100.000 kHz 775.21533 MHz -53.33 dBm ~40.33 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97937 MHz -48.65 dBm -35.65 dB 775,000 MHz 776,000 MHz 30.000 kHz 775.02453 MHz -59,18 dem -46.18 dB
776.000 MHz 788,000 MHz 100,000 kHz 777,32468 MHz 20,47 dBm -9.53 dB 776.000 MHz 786,000 MHz 100.000 kHz 786.65135 MHz 20.29 dBm -9.71 dB
788.000 MHz 786.100 MHz 30.000 kHz 788.00075 MHz -58.14 dBm -45.14 dB 788,000 MHz 788,100 MHz 30.000 kHz 788.07198 MHz -46.87 dém -33.87 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.14161 MHz -54.40 dém -41.40 dB 788.100 MHz 793,000 MHz 100.000 kHz 790.98077 MHz -41.96 dém -28.96 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.47403 MHz -75.16 dBm -40.16 dB 793,000 MHz 806,000 MHz 6.250 kHz 795,40909 MHz -53.88 dém -18.38 dB.
——

]’r Y

Date: 26, APR.2024 024525

it

Date: 26 APR.2024 03:05:47

L

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

]’r Y

Date: 26,APR.2024 02.59.59

==
rum A
Ref Level 24.80 dBm Offset 4.80 dB Mode Auto Sweep Ref Level 24.80 deém  Offset 4.50 dg Mode Auto Sweep
SGL Count 1007100 SGL Count 1004100
@1 AvoPwr (@1 avgpwr
20 dhimit Gheck PARS 20 dbifait heck. PABS
Line _§PURIOUS_|INE_ABS PABS Line _§PURIOUS_} INE_ABS_} PABS
10 dBm 10 dei
0 dem IF—_'N | 0 dem |
-10 dBm , |[ -10 dBm — ) {
1 -20 dem. %
] o -
LINE_ABS_ J | SPURIOUS_LINE_ABS_ — l_r
40 dBm \_\* 40 dBm. o
-50 dem .W"M'I T -50 dBm _r
-60 dBm -60 dBm
- P,
70 dem " o -70 dBm
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimi Rangelow | RangeUp | RBW | Frequency | Power Abs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.93407 MHz -52.52 dBm -17.52 de 763,000 MHz 775,000 MHz £.250 kHz 774,97003 MHz -59,08 dBm -24.08 dB
775.000 MHz 775.900 MHz 100.000 kHz 77565679 MHz -38.35 dBém -25.35 dB 775.000 MHz 775,900 MHz 100.000 kHz 775.72602 MHz -45.60 dBm -32.60 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98287 MHz -43.45 dBm -30.45 dB 775,900 MHz 776,000 MHz 30.000 kHz 775.99955 MHz -50.33 dém -37.33 dB
776.000 MHz 788,000 MHz 100.000 kHz 779,74625 MHz 6.11 dBm -23.89 dB 776.000 MHz 788.000 MHz 100.000 kHz 784.42158 MHz 5.92 dém -24.08 dB
788.000 MHz 786.100 MHz 30.000 kHz 788.04670 MHz -50.45 dBm -37.45 dB 788,000 MHz 788,100 MHz 30.000 kHz 788,04500 MHz -37.49 dem -24.49 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.14650 MHz -46.49 dém -33.49 dB 788.100 MHz 793,000 MHz 100.000 kHz 786.10734 MHz -33.87 dBm -20.87 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.12338 MHz -66.70 dBm -31.70 dB 793.000 MHz 806,000 MHz £.250 kHz 792.01948 MHz -60.03 dBm -25.03 dB
——
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SPORTON LAB.

FCC RF Test Report

Report No. : FG422904C

LTE Band 13 /5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum o | spectrum
Ref Level 24.80 dBm  Offset 4.80 dBb Mode Auto Sweep Ref Level 24.80 dém  Offset 4.80 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
20 dhimit Gheck PABS 20 dbiuilgheck PARS
Line _§PURIOUS_|INE_ABS ” PAES Line _BPURIOUS_] INE_ABS_} PABS ﬂ
10 dBm ” 10 dei H
0 dem H 0 dem ]’ \
f \ -10 dBm — / l\
-20 dBm
S S L |
_LINE_ABS_ J WI SPURIGUS_LINE_ABS_ | l\
l o i Yy
{ " \'1\ 50 dem o | L.!“"A
A r) -60 dBm- Jw (]IL
-70 dBm " Pt
.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
P E Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 77302797 MHz -53.41 dBm -18.41 dB 763,000 MHz 775,000 MHz 6.250 kHz 774.93407 MHz -68.24 dBm -33.24 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.84520 MHz -40.04 dBm -27.04 dB 775.000 MHz 775,900 MHz 100.000 kHz 775.78536 MHz -52.34 dBm ~39.34 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98167 MHz -45.68 dBm -32.68 dB 775,000 MHz 776,000 MHz 30.000 kHz 775.01274 MHz -57.41 dBm -44.41 dB
776.000 MHz 788,000 MHz 100,000 kHz 777,31269 MHz 20.02 dBm -9.98 d& 776.000 MHz 786,000 MHz 100.000 kHz 786.62737 MHz 15.77 dBm -10.23 db
788.000 MHz 786.100 MHz 30.000 kHz 788.07008 MHz -57.97 dBm -44.97 dB 788,000 MHz 788,100 MHz 30.000 kHz 788.01474 MHz -45.23 dém -32.23 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.41573 MHz -54.43 dém -41.43 dB 788.100 MHz 793,000 MHz 100.000 kHz 790.98566 MHz -41.38 dém -28.38 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.00649 MHz -74.99 dBm -39.99 dB 793,000 MHz 806,000 MHz 6.250 kHz 795,30519 MHz -54.86 dBm 19.36 dB.
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763.000 MHz 775,000 MHz 6.250 kHz 774.76623 MHz -47.19 dBm -12.19 d& 763,000 MHz 775,000 MHz 6.250 kHz 774,91009 MHz -59.12 dem -24.12 dp
775.000 MHz 775.900 MHz 100.000 kHz 775.8B067 MHz -32.86 dBm -19.86 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.88157 MHz -45.22 dBm -32.22 db
775.900 MHz 776.000 MHz 30.000 kHz 775.96399 MHz -37.57 dém -24.57 dB 775.900 MHz 776,000 MHz 30.000 kHz 775.99456 MHz -49.79 dém -36.79 dB
776.000 MHz 788,000 MHz 100,000 kHz 780,47752 MHz 6.35 dBm -23.65 dB 776.000 MHz 786.000 MHz 100.000 kHz 785.47652 MHz 5.99 dem -24.01 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.07987 MHz -48.50 dBm -36.50 dB 788,000 MHz 788,100 MHz 30,000 kHz 788.05609 MHz -33.78 dem -20.78 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.17587 MHz -45.46 dBm -32.46 dB 7868.100 MHz 793.000 MHz 100.000 kHz 7868.17587 MHz -29.87 dBm -16.87 dB
793.000 MHz 306,000 MHz 6,250 kHz 793,20221 MHz -68.31 dBm -33.31 dB 282,000 MHz 806,000 MHz 6.250 kHz 793.08442 MHz _59.08 dem 4.08 dB
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763.000 MHz 775.000 MHz 6.250 kHz 773.07592 MHz -57.25 dBm -22.25 de 763.000 MHz 775.000 MHz £.250 kHz 774.71828 MHz ~69.22 dem -34.22 db
775.000 MHz 775,900 MHz 100.000 kHz 775.22972 MHz -46.18 dBm -33.18 dB 275.000 MHz 775.900 MHz 100.000 kHz 775.88067 MHz -54.96 dBm -41.96 dB
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788.000 MHz 786,100 MHz 30.000 kHz 788.06269 MHz -59.57 dBm -46.57 dB 788,000 MHz 788,100 MHz 30.000 kHz 788.03392 MHz -48,18 dém -35.18 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.10734 MHz -55.54 dBm -42.54 dB 788,100 MHz 793,000 MHz 100.000 kHz 701.01503 MHz -43.72 dem -30.72 db
793.000 MHz 306,000 MHz 6,250 kHz 793,03247 MHz -74.97 dBm -39.97 dB 793,000 MHz 206,000 MHz 6.250 kHz 705.30510 MHz -56.67 dBm 2167 d&
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763.000 MHz 775,000 MHz 6.250 kHz 774,92208 MHz -52.06 dBm -17.06 d& 763,000 MHz 775,000 MHz 6.250 kHz 774,98202 MHz -60.56 deém -25.56 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.77817 MHz -38.28 d&m -25.26 dB 775.000 MHz 775,900 MHz 100.000 kHz 775.80964 MHz -45.35 dBm -33.35 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96119 MHz -43.18 dBm -30.18 dB 775,900 MHz 776,000 MHz 30.000 kHz 775.96638 MHz -51.06 dém -38.06 dB
776.000 MHz 788,000 MHz 100.000 kHz 780,02198 MHz 5.07 dBm -24.93 dB 776.000 MHz 788.000 MHz 100.000 kHz 784.84116 MHz 5.00 dBm -25.00 dB
766.000 MHz 788.100 MHz 30.000 kHz 768.03332 MHz -51.72 dBm -38.72 dB 788,000 MHz 788,100 MHz 30.000 kHz 788,00674 MHz -38.66 deém -25.66 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.19056 MHz -47.90 dém -34.90 dB 788.100 MHz 793,000 MHz 100.000 kHz 788.10245 MHz -34.60 dBm -21.50 dB
793.000 MHz 306,000 MHz 6,250 kHz 793,01948 MHz -68.59 dBm -33.50 dB 282,000 MHz 806,000 MHz £.250 kHz 20209247 MHz Z61.04 dem .04 dB
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776.000 MHz 788,000 MHz 100.000 kHz 777,36064 MHz 15.79 dBm -14.21 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.67532 MHz 14.26 dBm -15.72 dB
786.000 MHz 788.100 MHz 30.000 kHz 768.01164 MHz -60.33 ddm -47.33 dB 788.000 MHz 788,100 MHz 30.000 kHz 788.01474 MHz -49.90 dBm -36.90 dB
788.100 MH2 793.000 MHz 100.000 kHz 788.10734 MHz -58.36 dém -45.36 dB 788.100 MHz 793,000 MHz | 100.000 kHz 788.12692 MHz -45.58 dem | -32.58 dB
793.000 MHz 806.000 MHz 6.250 kHz 802,33117 MHz -75.66 dBm -40.66 dB 793,000 MHz 306,000 MHz 6.250 kHz 795,30519 MHz -65.75 dBm | -30.75 dB
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763.000 MHz 775,000 MHz 6.250 kHz 774.97003 MHz -56.02 dBm -21.02 d& 763,000 MHz 775,000 MHz 6.250 kHz 774,93407 MHz -63.58 dém -26.58 di
775.000 MHz 775.900 MHz 100.000 kHz 775.86538 MHz -42.93 dBém -29.93 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.66489 MHz -48.94 dBm -35.94 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97058 MHz -46.96 dém -33.96 dB 775,900 MHz 776,000 MHz 30.000 kHz 775.99555 MHz -54.12 dBm -41.12 dB
776.000 MHz 788,000 MHz 100.000 kHz 780,00999 MHz 2,91 dBm -27.09 dB 776.000 MHz 786.000 MHz | 100.000 kHz 784.19381 MHz 1.97 dem | -28.03 dB
766.000 MHz 788.100 MHz 30.000 kHz 768.00145 MHz -54.06 dBm -41.06 dB 788,000 MHz 788,100 MHz 30.000 kHz 788.02812 MHz 48,48 dBm | -35.48 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.46958 MHz -40.70 dém -36.70 dB 788.100 MHz 793,000 MHz 100.000 kHz 786.14650 MHz -44.35 dBm -31.35 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.07143 MHz -71.40 dBm -36.40 dB 793.000 MHz 806,000 MHz £.250 kHz 793.46104 MHz -65.94 dBm -30.94 dB
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__Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALi Rangelow | RangeUp | RBW | Frequency | power Abs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 77319580 MHz -58.37 dBm -23.37 dB 763,000 MHz 775,000 MHz 6.250 kHz 773.15984 MHz -57.16 dBm -22.16 dB
775.000 MHz 775,900 MHz 100.000 kHz 77564151 MHz -40.10 dBm -27.10 dB 775.000 MHz 775,900 MHz 100.000 kHz 775.04990 MHz -47.73 dBm ~34.73 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97058 MHz -46.27 dBm -33.27 dB 775,000 MHz 776,000 MHz 30.000 kHz 775.00235 MHz -55.43 dBm -42.43 dB
776.000 MHz 788,000 MHz 100,000 kHz 77757642 MHz 20.63 dBm -9.37 dB 776.000 MHz 786,000 MHz 100.000 kHz 786.37562 MHz 20.43 dBm -9.57 dB
788.000 MHz 786.100 MHz 30.000 kHz 768.06838 MHz -55.07 dBm -42.07 dB 788,000 MHz 788,100 MHz 30.000 kHz 788.01903 MHz -45.48 dém -32.48 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.83881 MHz -45.41 dém -32.41 dB 788.100 MHz 793,000 MHz 100.000 kHz 788.32273 MHz -45.02 dém -32.02 dB
793.000 MHz 806.000 MHz 6.250 kHz 795.21429 MHz -46.76 dBm -11.76 dB 793,000 MHz 806,000 MHz 6.250 kHz 795,25325 MHz -56.15 dém -21.15 dB
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763.000 MHz 775.000 MHz 6.250 kHz 774.98202 MHz -51.03 dBm -16.03 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.89505 MHz -37.96 dBm -24.96 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.90055 MHz -42.95 dBm -29.95 dB
776.000 MHz 788,000 MHz 100.000 kHz 781.23277 MHz 2.99 dBm -27.01 dB
788.000 MHz 788,100 MHz 30,000 kHz 788.01853 MHz -41.32 dBm -28,32 db
788.100 MHz 793,000 MHz 100.000 kHz 788.88077 MHz -37.03 dBm -24.03 dB
793.000 MHz 806,000 MHz 6,250 kHz 793.07143 MHz -54.89 dBm -19.69 dB
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__Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALi Rangelow | RangeUp | RBW | Frequency | power Abs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 77319580 MHz -59.07 dBm -24.07 di 763,000 MHz 775,000 MHz 6.250 kHz 773.18382 MHz -59.86 dBm -24.86 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.25400 MHz -37.29 dBm -24.29 dp 775.000 MHz 775,900 MHz 100.000 kHz 775.18027 MHz -48.56 dBm -35.56 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.92053 MHz -50.61 dBm -37.61 dB 775,000 MHz 776,000 MHz 30.000 kHz 775.02641 MHz -56,18 dem -43.18 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.56444 MHz 19.05 dBm -10.05 d& 776.000 MHz 786,000 MHz 100.000 kHz 786.38761 MHz 15.32 dBm -10.68 dB
788.000 MHz 786.100 MHz 30.000 kHz 768.00215 MHz -53.46 dBm -40.46 dB 788,000 MHz 788,100 MHz 30.000 kHz 788.04850 MHz -46.23 dém -33.23 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.79965 MHz -45.80 dBém -32.80 d& 788.100 MHz 793,000 MHz 100.000 kHz 786.20524 MHz -45.31 dém -32.31 dB
793.000 MHz 806.000 MHz 6.250 kHz 795.24026 MHz -47.21 dBm -12.21 dB 793,000 MHz 806,000 MHz 6.250 kHz 795,21429 MHz -58.80 dBm -23.39 dB.
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763.000 MHz 775.000 MHz 6.250 kHz 774.92208 MHz -46.04 dBm -11.04 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.72412 MHz -33.20 dBm -20.20 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96239 MHz -37.76 dBm -24.76 dB
776.000 MHz 788,000 MHz 100.000 kHz 780.60939 MHz 3.32 dBm -26.68 db
788.000 MHz 788,100 MHz 30,000 kHz 788.09456 MHz -37.11 dBm -24,11 dB
788.100 MHz 793,000 MHz 100.000 kHz 788.21503 MHz -33.14 dBm -20.14 dB
793.000 MHz 806,000 MHz 6,250 kHz 793.01948 MHz -51.46 dBm -16.46 dB
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763.000 MHz 775.000 MHz 6.250 kHz 773.18362 MHz -60.87 dBm -25.87 d& 763,000 MHz 775,000 MHz 6.250 kHz 773.18382 MHz -60.35 dém -25.35 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.68556 MHz -46.45 dém -33.49 dg 775.000 MHz 775,900 MHz 100.000 kHz 775.43112 MHz -51.66 dBm “39.66 db
775.900 MHz 776.000 MHz 30.000 kHz 775.91384 MHz -52.58 dBm -39.58 dB 775,000 MHz 776,000 MHz 30.000 kHz 776.07218 MHz 256,45 dBm 24345 db
776.000 MHz 788,000 MHz 100.000 kHz 777,56444 MHz 19.24 dBm -10.76 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.38761 MHz 15.13 dBm -10.87 dB
786.000 MHz 788.100 MHz 30.000 kHz 788.01513 MHz -55.57 dém -42.57 dB 788.000 MHz 788,100 MHz 30.000 kHz 788.01264 MHz -53.75 dém -40.75 dB
788.100 MH2 793.000 MHz 100.000 kHz 790.83392 MHz -46.60 dém -33.60 d8 788.100 MHz 793.000 MHz 100.000 kHz 790.79476 MHz -48.68 dem -35.68 db
793.000 MHz 806.000 MHz 6.250 kHz 795.25325 MHz -47.95 dBm -12.95 dB 793,000 MHz 306,000 MHz .250 kHz 705,26623 MHz -59,70 dBm -24.70 dB
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-50 dBm

-60 dBm P

WN
70 dBrm N
e
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low | Range Up | RBW Frequency | Power Abs | ALimit |

763.000 MHz 775.000 MHz 6.250 kHz 774.58641 MHz -51.89 dBm -16.89 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.86718 MHz -38.82 dBm -25.82 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.94341 MHz -43.40 dBm -30.40 dB
776.000 MHz 788,000 MHz 100.000 kHz 781.30470 MHz 2.40 dBm -27.60 db
788.000 MHz 788,100 MHz 30,000 kHz 788.07128 MHz -42.69 dBm -29.69 db
788.100 MHz 793,000 MHz 100.000 kHz 788.22972 MHz -3B8.51 dBm -25.51 dB
793.000 MHz 806,000 MHz 6,250 kHz 793.00649 MHz -56.71 dBm -21.71dB
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Report No. : FG422904C

LTE Band 13/ 10MHz / 256QAM

middle Band Edge / 1 RB middle Band Edge /1 RB
Spectrum = [ spectrum o
Ref Level 24.80 dBm  Offset 4.80 dBb Mode Auto Sweep Ref Level 24.80 dém  Offset 4.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
20 dhHuiL Gheck paRS 20 db ki gheck pAES
Line _§PURIOUS_|INE_ABS j PAps Line _BPURIOUS_] INE_ABS_} PABS 1
10 dBm “ 10 dei |i
0 dem H 0 dBm Ji
-10 dBm Y -10 dBm 3l
|
-20 dBm -20 dBm -
i
. f | : o ) A
SPURIOUS_LINE_ABS_ f \L “\ SPURIOUS_LINE_ABS_ }J "M |l
- —]
-40 dBm f \ -40 dBm. j'
| \M
-50 dBm -50 dBm.
N
60 dem ﬂL_yJ ] S| ﬁ 60 dBm _JII'. |
-70 dBm 7T -70 dBm “ -
A
Start 763.0 MHz 7007 pts Stop 806.0 MHz || [ start 763.0 MHz 7007 pts Stop 806.0 MHz
P E Spurious Emissions
Rangelow | Rangeup | RBW | Fr | Powerabs | aLimit | Rangelow | RangeUp | RBW [ Frequency |  Powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 773.17183 MHz -61.64 dBm -26.64 dB 763,000 MHz 775.000 MHz 6.250 kHz 773.18382 MHz -62.00 dBm -27.00 dB
775.000 MH2 775,900 MHz 100.000 kHz 775.74760 MHz -43.68 dBm -30.68 dB 775,000 MHz 775,900 MHz 100.000 kHz 775.20634 MHz -51.81 dBém | -38.81 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99106 MHz -51.91 dBm -38.91 dB 775,000 MHz 776,000 MHz 30.000 kHz 775.06928 MHz -56,27 dBm -43.27 dB
776.000 MHz 788,000 MHz 100,000 kHz 77757642 MHz 15.68 dBm -14.32 d& 776.000 MHz 786,000 MHz 100.000 kHz 786.38761 MHz 15.65 dBm -14.35 db
786.000 MHz 786.100 MHz 30.000 kHz 788.05390 MHz -55.11 dBm -42.11 dB 788,000 MHz 788,100 MHz 30.000 kHz 788.05180 MHz -50.86 dém -37.86 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.78986 MHz -53.16 dém -40.16 dB 788.100 MHz 793.000 MHz | 100.000 kHz 788.37168 MHz -48.93 dem | -35.93 dB
793.000 MHz 806.000 MHz 6.250 kHz 795.26623 MHz -53.92 dBm -18.92 dB 793,000 MHz 806,000 MHz 6.250 kHz 795,22727 MHz -72.16 dém -37.16 dB
T ey —
1 v [ )i ) ]
Date: 7.MAY.Z024 22:35:31 T7.MAY
middle Band Edge / Full RB
Spectrum | Iu%?
Ref Level 24.80 dBm Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
o0 dbiit fheck pAES
Line _$PURIOUS_|INE_ABS_| PABS
10 dBm
0 dBm F‘—P‘ _‘I
-10 dBm —] ] }
-20 dem
e / \
SPURIOUS_LINE_ABS_ } \
-40 dBm
50 dBm - .," \\_‘\T
-60 dBm /N
=70 dBm / T e
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low | Range Up | RBW Frequency | Power Abs ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.85015 MHz -57.78 dBm -22.78 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.79885 MHz -44.93 dBm -31.93 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97847 MHz -48.56 dBm -36.56 dB
776.000 MHz 788.000 MHz 100.000 kHz 7682.23976 MHz -0.33 dBm -30.33 db
788,000 MHz 788,100 MHz 30,000 kHz 788.00844 MHz -48.,46 dBm -36,46 dB
788.100 MHz 793,000 MHz 100.000 kHz 788.20524 MHz -45.19 dBm -32.19 dB
793.000 MHz 806.000 MHz 6,250 kHz 793.03247 MHz -63.55 dBm -28.55 dB
Date: 7.MAY.2024 22:39:00
Sporton International Inc. (Kunshan) Page Number : A68 of A167

TEL : +86-512-57900158
FCC ID : IHDT56AS4



SPORTON LAB.

FCC RF Test Report

Report No. : FG422904C

Conducted Spurious Emission

LTE Band 13 / 5SMHz

se—— Ca] [ —— =
RefLevel 0.00 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4,30 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit iheuk PARS Limit LLhm.k PARS
10 dine = PURIOUS ) INE_ABS | PABS _10 dine - PURIOUS | INE_ABS | PABS
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
30 dB -30 dBm
-40 dBm 40 dBm
-50 dBr -50 dBm
B i M»“"’ﬂ
-60 dB -60 dBm
.80 dB -80 dBm
-90 dBm -0 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW Frequency |  Powerabs | ALimit Range Low Range Up RBW | Frequency Power Abs | ALimit |
30.000 MHz 763.000 MHz 100.000 kHz 756.58946 MHz -68.46 dBm -55.46 dB 30.000 MHz 763.000 MHz 100.000 kHz 759.15367 MHz2 -68.37 dBm -55.37 dB
206,000 MHz 1.000 GHz 100.000 kHz 915.50675 MHz -67.23 dém -54.23 dB 806,000 MHz 1.000 GHz 100.000 kHz 916.67016 MHz -67.32 dBm -54.32 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -40.09 dém -27.09 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -41.96 dém -28.96 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.92186 GHz -52.44 dBm -39.44 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.91536 GHz -52.27 dBm -39.27 dB
. - — - - e
( i ) ] L Il ) o
Date: 26, APR.2024 024336 Date: 26 APR 2024 03:01:58
Sp. m e
Ref Level 0.00 dem  Offset 4,80 dg Mode Auto Sweep
SGL Count 100/100
(@1 Avgpwr
Limit (i\lem.k
_10 dine - PURIOUS | INE_ABS |
| SPURIOUS_LINE_ABS_
20 dBm
-30 dBm
40 dBm
-50 dBm
Mr-’“T
-60 dBm
-80 dBm
-0 dem
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 763.000 MHz 100.000 kHz 730.58096 MHz -68.43 dBm -55.43 dB
806.000 MHz 1.000 GHz 100.000 kHz 999.85457 MHz -67.24 dBm -54.24 dB
1.000 GHz 3.000 GHz 1.000 MHz 1,56511 GHz -41.78 dBm -28.78 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.99735 GHz -52.24 dBm -39.24 dB

L ]l

Date: 26 APR.2024 03.03.57

T
J
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.1 FG422904C

LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum |

Ref Level 0.00 dBm
SGL Count 100/100

Offset 4.80 dB

Mode Auto Sweep

@1 AvgPwr

Limit ¢heck

_10 4dhe _$PURIOUS_LINE_ABS |

PABS

| SPURIOUS_LINE_ABS_
-20 dém

-30 dBém

-40 dem

-50 dBém

-60 dBm

oo

-80 dBm

-90 dBm

Start 30.0 MHz

18004 pts

Stop 8.0 GHz

Spurious Emissions

Rangelow | RangeUp

RBW | Frequency

Power Abs | ALimit |

30.000 MHz
806.000 MHz
1.000 GHz
3.000 GHz

763.000 MHz
1.000 GHz
3.000 GHz
8.000 GHz

100.000 kHz
100,000 kHz
1.000 MHz
1.000 MHz

670.87131 MHz
820,49425 MHz
1.55561 GHz
6.99435 GHz

-68.38 dBm
-67.21 dBm
-42.24 dBm
-52.41 dBm

-55.38 db
-54.21 dB
-29.24 dB
-39.41 dB

L )|

Date: 26.APR.2024 03:16:54

)
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Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit

BW 10MHz Note 2.

Temperature (°C) VE)\I/I)éIlg)e Deviation Result
(Ppm)
50 Normal Voltage 0.0020
40 Normal Voltage 0.0048
30 Normal Voltage 0.0059
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0071

-10 Normal Voltage 0.0051 PASS
-20 Normal Voltage 0.0032
-30 Normal Voltage 0.0026
20 Maximum Voltage 0.0029
20 Normal Voltage 0.0008
20 Battery End Point 0.0013

Note:
1. Normal Voltage =3.91 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.5 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 41_Main PA

Peak-to-Average Ratio

Mode LTE Band 41/ 20MHz

Mod. QPSK 16QAM 64QAM 256QAM
RB Size Full RB Full RB Full RB
Middle CH 8.23 8.58

Limit: 13dB
Full RB Result
8.06 6.72 PASS

LTE Band 41 / 20MHz
Middle Channel / Full RB / QPSK

Middle Channel / Full RB / 64QAM

Spectrum - Spectrum oo
Ref Level 26,00 dBm _ Offset 6.00 db Ref Level 26.00 dBm _ Offset 6.00 db
o At 30d8__AQT 2 ms @ RBW 20 MHz e att 30 d8__AQT 2 ms @ RBW 20 MHz
@153 view [@15a View
— =
T B
0.1 == 0.1: =
== o
0.0 001 -
~ =
pa B
5 g
1E - 1E-DO S
X B
b .
1E1 1E-0 \
i |
iH i
‘ |
1E- E-0
CF 2.593 GHz Mean Pwr + 20.00 dB F 2.593 GHz Mean Pwr + 20,00 dB.
‘Complementary Cumulative Distribution Function Samples: 130000 Gomplementary Gumulative Distribution Function Samples: 130000
Mean | Peak |  crest | 10% | 194 | 049 | 0.01% | Mean | Peak |  Crest | 10% | 10% | o049 | o0.01% |
Trace 1 [ -40.19 dem | -30.11 dem _ 10.08 dB 3.65 0B 6.58 48 3.23 dB 9.45 6B Trace 1 [ 16.18 dem 25,58 dem 9.40 d8 4.6 0B 5.72 d8 .06 dB 8.9 08
— - ~
JL J QR e )i W

Middle Channel / Full RB / 16QAM Middle Channel / Full RB / 256QAM

Spectrum ks Spectrum 'y
Ref Level 26.00 dbm _ Offset 600 db. Ref Level 26.00 dem  Offset 600 db.

o att 3048 AQT 2 ms @ RBW 20 MHz e Att 30 d8__AQT 2 ms @ RBW 20 Mz

@153 view [@15a View

i e .

0.1 S — 0.1- = -

- I
0.0 001
1E 1E-0!
5, 5
Ny
\
E \| 1E-0 -
i

1E- _\ 31 1E-O ‘
CF 2.593 GHz Mean Pwr + 20.00 dB F 2.593 GHz Mean Pwr + 20,00 dB.
‘Complementary Cumulative Distribution Function Samples: 130000 Gomplementary Gumulative Distribution Function Samples: 130000

Mean | Peak |  crest | 10% | 194 | 049 | 0.01% | Mean | Peak |  Crest | 10% | 10% | o049 | o0.01% |

Trace 1 | 16.49 dem | 7666 dem | 10.18 d8 4.87 dB .30 dB .58 dB 9.62 6B Trace 1 [ 17.12 dem | 2501 dem 7.90 d8 3.10 6B .33 d8 6.72 dB 7.57 68

— . -
] ) AR

I )| W
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26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)
BW 5MHz

Mod. QPSK 16QAM
Middle CH 4.86

BW

4.92

10MHz

Mod. QPSK 16QAM
Middle CH 9.59

BW

9.75

15MHz

Mod. QPSK 16QAM
Middle CH 14.30

BW

14.12

20MHz

Mod. QPSK 16QAM
Middle CH 18.86

18.82

LTE Band 41

Spectrum L Spectrum =
Ref Level 26,00 dBm  OFfset 6.00 Gb & RBW 100 kHz Ref Level 26.00 dm  Offset 6.00 6B & RBW 100 kHz
o Att 30ds SWT  1Sus @ VBW 300kHz  Mode Auto FFT o Att 30ds SWT  1Sus @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [0 37k Max
Mi[1] M1[1]
20 dBm X 2.5 20 dém
. N Y. I, AL R 26.00 P ~ e
10 dem 7 - 7 ™ ey +.855000000 MH 10 dam T =~ N
) Q factor | 594.9 / \ 528.0
od 0
| 1 / |
{ |
-0 ¥ ¥ -10
20 df - “ 20 ol —
{ AP i e
30 - - - Jhiagh
fAl TACES o
40 i 40 o
S0 -50
60 df -0 d
70 -70
OF 2.590 GHz 1001 pts Span 10.0 MHz CF 2.590 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 2.593999 GHz 13.53 dBm ndB down 4,855 MH2 M1 1 2.594978 GHz 12,32 dBm 8 dawn 4,915 MHz
T1 1 2,500552 GHz -12.11 dém da 26.00 dB 1 1 2,500552 GHz -13,70 dBm nda 26.00 d&
T2 1 2.595408 GHz -12.16 dBm Q factor 534.3 T2 1 2.595468 GHz -13.76 dBm Q factor 528.0
gl gl
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LTE Band 41

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 26,00 dBm  Offset 6.00 cb & RBW 300 krz RefLevel 26.00 dem  Offset 6.00 B = RBW 300 kHz
o Att 30d8 SWT 126us @ VBW 1MHz Mode Auto FFT o Att 3048 SWT  126us @ VBW  LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 37k Max
MILLl, 16.93 dBm)| M1[1] 14.45 dBm]
20 dBm X 2.5959770 GHz| 20 dem T 2.5925600 GHz]
) o P e 1L Y AN 26.00 dB ) PR LY P 26.00 dB)
m T B \ 9.590000000 MHZ, n 7 - y 9.750000000 MHZ|
/ Q factar 1 270.7] | Q factor 265.9)
od 0
i} ¥ i
-10 ¢ ¥ ! 10 d I :
] | )
-20 df 20 df
7 TV T 7 B N
a0 — . LS — -30 - Ak
T AN AAT -
-40 -40 de
-50 -50
60 df -0 d
70 -70
OF 2.590 GHz 1001 pts Span 20.0 MHz CF 2.590 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1 2.595977 GHz 16.93 dBm ndé down 9.59 MHz M1 1 2.59256 GHz 14.45 dBm nd@ down 9.75 MHz
T1 1 2,586165 GHz -9.72 dbm nda 26.00 dB 1 1 2,586205 GHz -12.01 dBm nda 26.00 d&
T2 1 2.597775 GHz -8.04 dBm Q factor 270.7 T2 1 2.597955 GHz -11.67 dBm Q factor 265.9
— — — —
L L o - S L 4 -

LTE Band 41

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

) o
Ref Level 26,00 dBm  Offset 6.00 cb & RBW 300 krz RefLevel 26.00 dem  Offset 6.00 B = RBW 300 kHz
o Att 30d8 SWT 126us @ VBW 1MHz Mode Auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 37k Max
MI[1] 13.93 dBm)| M1[1] 12.85 dBm]
20 dém M1 2.5970760 GHz| 20 dem W 2.5919810 GHz|
) o N e T 26.00 dBy X L B 26.00 dB|
w T G A WY My 14.296000000 MHZ 10 T = Virenl i 14.116000000 MHz
| Q factar ‘l 181.7] | Q factor 1 183.6]
od f 1 o i I
i |
o d |)f I A0 1} .
/ l\ | i
-20 df 20 df
'3 \ 1 1\‘
i \ !
ey e 0 e,
P Nt v W e,
-40 40 de
S0 -50
60 df -0 d
70 -70
OF 2.590 GHz 1001 pts Span 30.0 MHz CF 2.590 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 2.597076 GHz 13.03 dBm ndé down 14,296 MH2 M1 1 2.591981 GHz 12,85 dBm nd@ down 14,116 MHz
T1 1 2,585747 GHz -12.08 dém nda 26.00 dB 1 1 2,585957 GHz -12.04 dBm nda 26.00 d&
T2 1 2.600043 GHz -11.56 dBm Q factor 1B1.7 T2 1 2.600073 GHz -14.55 dBm Q factor 183.6
— — — —
L L o - S L 4 -

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

pectrum Spectrum
Ref Level 26,00 dBm  Offset 6.00 cb & RBW J00 krz RefLevel 26.00 dem  Offset 6.00 B = RBW 300 kHz
o Att 30ds SWT  185us @ VBW 1MHz  Mode Auto FFT o Att 30ds SWT  185us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Fk Max
Mi[1] 13.15 dBm| M1[1] 12.24 dBm)
20 dBm " 2.5972360 GHz| 20 dem I 2.5910820 GHz|
) T T L. 26.00 dB) X b4 ndB 26.00 dB|
0 AT v v TSR i 18.861000000 MHz 10 " = AT T Bl (P 18.821000000 MHz
{ \ Q factar 137.7| f Q factar V '\ 137.7|
od 0 f
s ‘fl 'L\ o }
20 d | 5 20 d f“
L i
-30 s oy -30 N AT o
7 ) n AT AT )
N e AN I " Al ~hf LR
40 -40
-50 -50
60 df -0 d
70 -70
OF 2.590 GHz 1001 pts Span 40.0 MHz CF 2.590 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 2.597236 GHz 13.15 dBm ndé down 18.861 MH2 M1 1 2.591082 GHz 12.24 dBm nd@ down 18,821 MHz
T1 1 2,583669 GHz -14.01 dém nda 26.00 dB 1 1 2.533889 GHz -14.91 dBm nda 26.00 d&
T2 1 2.60255 GHz -12.88 dBm Q factor 137.7 T2 1 2.60251 GHz -14.10 dBm Q factor 137.7
— — — —
L L o - S L 4 -
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Occupied Bandwidth

Mode

LTE Band 41 : 99%0BW(MHz)

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

4.50

4.48

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.01

9.01

BW

15MHz

Mod.

QPSK

16QAM

Middle CH

13.37

13.40

BW

20MHz

Mod.

QPSK

16QAM

Middle CH

17.74

17.82

LTE Band 41

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum L Spectrum =
R 26.00 dBm _ Offset 5.00 G & RBW 100 krz Ref 26.00 dém__ Offset 6.00 Gb & RBW 100 kHz
Syt 30ds SWT  1Sus @ VBW 300kHz  Mode Auto FFT e At 30ds SWT  1Sus @ VBW 300kHz  Mode Auto FFT
56 1 100/100 SGL Count 100/100
O (@ 1Fk Max
CHE 13,78 aBm MiL1] 12.70 abm
20 dBm . 2.50109100 GHz 20 dém 2.50126200 GHz
\ b 00 By . 4.495504496 MHz X L Occ B . 4475524476 MH
10 dBir il DR : 10 dorm SN . SN L OCCBI 2o
od | 1 od / |
Ji Y 1
-0 f T -10 T
L \
20 d - 20 d
T T
30 { 4 30 .

- T T X - )
VALY Ve L AT el | S ! A
40 i 40 o
-50 -50
60 df -60
70 -70
OF 2.590 GHz 1001 pts Span 10.0 MHz CF 2.590 GHz 1001 pts Span 10.0 MHz

Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result | Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 2.591991 GHz 13.78 dBm M1 1 2.5 12.70 dBm
T1 1 2,5007522 GHz 9.27 dém Occ Bw 4,495504496 MHz 1 1 7.78 dbm Occ Bw 4.475524476 MHz
T2 1 2.5952478 GHz 9.16 dBm T2 1 6.44 dBm
gl
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LTE Band 41

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum = Spectrum =
Ref Level 26,00 dBm  Offset 6.00 cb & RBW 300 krz RefLevel 26.00 dem  Offset 6.00 B = RBW 300 kHz
o Att 30ds SWT  126us @ VBW 1MHz  Mode Auto FFT o Att 30ds SWT  126us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Fk Max
Mi[1] 15.32 dBm| M1[1] 13.60 dBm)
20 dBm = 2.5937390 GHz| 20 dem 1 2.5955170 GHe]
04 TL | e Deg B 9.010989011 MHZ o ol . . ~0ccBiy : 9.010989011 MHZ]
/ ¥ T
/ \ / 1
od 0
f L / |
-tod T \ -10di !‘ Y
20 df L + 20 d - \“
7 ~ | \
a0 - - s a T~ -
ey —] i R
-40 df 40 df
-50 -50
-60 o -e0d
70 -70
OF 2.590 GHz 1001 pts Span 20.0 MHz CF 2.590 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X%-walue | Y-value | Function | Function Result | Type | Ref | Tre | X%-walue | ¥-value | Function | Function Result |
M1 1 2.593739 GHz 15.32 dBm M1 1 2.595517 GHz 13.69 dBm
T1 1 2,5885045 GHz 7.92 dem Occ Bw 2.010959011 MHz 1 1 2,5885045 GHz .94 dBm Occ Bw 2.010969011 MHz
T2 1 2.5975155 GHz 8.14 dBm T2 1 2.5975155 GHz 7.55 dBm
— — — —
L L o - S L -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

pectrum =

Ref Level 26.00 dém  Offset 6.00 dB & RBW 300 kHz

(=)

Ref Level 26.00 dém  Offset 6.00 dB & RBW 300 kHz

o Att 30d8 SWT 126us @ VBW 1MHz Mode Auto FFT o Att 30ds SWT  126us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 37k Max
Mi[1] 14.63 dBm)| M1[1] 14.08 dBm}
20 dom T 2.5944690 GHz| 20 dem ™I 2.5944690 GHz|
04 £\ s | AL BecBe 10.366633367 MHe| 0d . A . F_ occBw o 13.396603397 MHe|
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